
EIA Report 

Expansion project of 
Fauji Fresh n Freeze Ltd. 
16-Km, Sahiwal Pakpattan Road, District Pakpatten, Punjab - Pakistan.

Prepared by 
 Environmental Consultancies & Options (ECO) 



 

The Proponent 

FAUJI FRESH N FREEZE LIMITED 
 

 

 

 

 

 

Fauji Fresh n Freeze (FFF) is the subsidiary of Fauji Fertilizer Company (FFC). 

It is pioneers to produce French Fries and IQF Fruits & Vegetables in Pakistan 

with > 70% market share. Successfully serving its happy customers at national 

and international levels. It supplies its products to both national and international 

customers in North America, Europe, Middle East & Russia. 

 

 

 

 

 

 

 

 

 

 
 

Head Office: 
  
[...]
Engro Food Limited (approx. 13 km). 

Nearby drain called as Sukh Bias Drain is approximately 500 m away from the FFFL 

Plant, District Pakpattan. Adjacent residential areas include Jahan Khan (approx. 01 



   Environmental Impact Assessment (EIA) Report of Expansion Project 

Fresh n Freeze Limited (FFFL) plant, 

16-Km, Sahiwal Pakpattan Road, District Pakpattan  

Page | 5 – Project Description    
 

 
                  Environmental Consultancies & Options (ECO) 

km), Chak 110/9-L (approx. 5.5 km), Chak 109/9-L (approx. 8.5 km), Chak 95/9-L 

(approx. 10 km), Chak No 86-D (approx. 5.5 km) and Chak no 85-D (approx. 8.5 km). 

Land use map is given as Annexure-I.  

 

 

 

 

Figure 5.1: Nearby land use features 



   Environmental Impact Assessment (EIA) Report of Expansion Project 

Fresh n Freeze Limited (FFFL) plant, 

16-Km, Sahiwal Pakpattan Road, District Pakpattan  

Page | 6 – Project Description    
 

 
                  Environmental Consultancies & Options (ECO) 

 

Proposed Potato Storage Area Proposed Boiler Area 

Proposed WWTP Site   Proposed Oil tanker site 

Figure 5.2 Current land use of proposed project components. 



   Environmental Impact Assessment (EIA) Report of Expansion Project 

Fresh n Freeze Limited (FFFL) plant, 

16-Km, Sahiwal Pakpattan Road, District Pakpattan  

Page | 7 – Project Description    
 

 
                  Environmental Consultancies & Options (ECO) 

 

5.6 Road Access 

The proposed project is easily accessible through Sahiwal Pakpattan road. The road 

access map is given as Annexure-J. 

 

Figure 5.3: Road access map 

5.7 Vegetation Features on the Site 

The proposed extensions do not require any removal and replacement of the existing 

vegetation/plantation within the factory as four of the components will be constructed at 

leveled area with almost no vegetation. However, the trees observed on factory site 

during survey included Jambulan, Eucalyptus, Eichhornea crassipes Zizyphus, Nilotica 



   Environmental Impact Assessment (EIA) Report of Expansion Project 

Fresh n Freeze Limited (FFFL) plant, 

16-Km, Sahiwal Pakpattan Road, District Pakpattan  

Page | 8 – Project Description    
 

 
                  Environmental Consultancies & Options (ECO) 

etc. The important shrubs found included Euphorbia milli, Scenturia heteromale, and 

Citrus spp. etc.  

5.8 Cost and Magnitude of Operation  

Estimated Cost of the Project along with its breakdown (Land, Construction and 

Machinery Cost) will be 1.7 billion. Table 5.3 presents component wise cost breakdown. 

Table 5.3: Component wise cost breakdown of proposed project. 

Proposed 

expansions 

Cost of Land  

(Rs) 

Cost of Construction 

(Rs) 

Cost of Machinery  

(Rs) 

Component 1 

(New FF Line 

and Potato 

Storage Area) 

N/A 267 million 1,100 million 

Component 2 

(Boiler) 

N/A 46 million 189 million 

Component 3 

(WWTP) 

N/A 30 million 70 million 

Component 4 

(Oil Tank) 

N/A 3 million  15 million 

5.9 Schedule of Implementation 

The proposed expansion will be completed in a period of six months after getting 

Environmental Approval from EPA, Punjab. 

5.10 Description of the Project 

5.10.1 Components of the Expansion Project 



   Environmental Impact Assessment (EIA) Report of Expansion Project 

Fresh n Freeze Limited (FFFL) plant, 

16-Km, Sahiwal Pakpattan Road, District Pakpattan  

Page | 9 – Project Description    
 

 
                  Environmental Consultancies & Options (ECO) 

The proposed expansion project comprises of four (04) new components. 

o Expansion of Potato Storage Area and French Fries Line 

o New Boiler 

o Installation of Wastewater Treatment Plant 

o Installation of Vegetable Oil  

5.10.1.1 Expansion of Potato Storage Area and French Fries Line 

The current potato processing line will be extended up-to an area of 870 sqm with a 

storage capacity of 260 tons. Location of new FF line and potato storage area is 

marked on layout map given as Annexure-H. Specifications are given in Table 5.4.   

Table 5.4 Specification of New French Fries line 

Total 
Area 

Capacity Temperature/Other requirements  Completion Time Supplier 

870 sqm 3 tons  No 9 months M/s 
Rosenqvists 

a. Process description of IQF French fries 

Following steps will take place during the process: 

o Offloading: The RM vehicle docked at the grader and bags of potatoes are 

offloaded onto grader which sorts out of the undersize potato. 

o Storage and feeding: Grader accepted potatoes are stored in hoppers which 

then evenly feeds potatoes on to the processing line. 



   Environmental Impact Assessment (EIA) Report of Expansion Project 

Fresh n Freeze Limited (FFFL) plant, 

16-Km, Sahiwal Pakpattan Road, District Pakpattan  

Page | 10 – Project Description    
 

 
                  Environmental Consultancies & Options (ECO) 

o Washing and Peeling: The potatoes are peeled by the abrasive/steam peelers 

along with the continuous washing with water. It is a two-stage process with a 

destoner to remove the stones if they pass along the potatoes. 

o Trimming: After peeling the damaged, rotten parts are cut manually. The rotten 

potatoes and trimmings are collected into the baskets having a liner bag. The 

waste is deposed off properly after every shift. 

o Cutting: The cutter cuts the potatoes into required cut size and shape. It does 

not involve human interaction. The raw water continuously flows into the cutter 

to aid the cutting Process. 

o Sliver & Fine remover: At this stage small shavings/nubbins and sliver are 

sorted out automatically. These nubbins are disposed-off after every shift. 

o Inspection: The visual inspection and sorting of the defective strips to ensure 

specification compliance. 

o Blanching: Blanching of potato strips is done in hot water to remove sugars 

and reduce enzymatic activity 

o SAP Dip: Product is passed through a SAP dip to maintain its flesh color 

o Drying: The product is then passed through a drier to remove surface moisture. 

Dryer uses hot air to dry the strips. 

o Equilibrium belt: This gives stay time for equalization of the product after hot 

drying. 



   Environmental Impact Assessment (EIA) Report of Expansion Project 

Fresh n Freeze Limited (FFFL) plant, 

16-Km, Sahiwal Pakpattan Road, District Pakpattan  

Page | 11 – Project Description    
 

 
                  Environmental Consultancies & Options (ECO) 

o Frying: Partial frying of fries is done in a continuous fryer 

o De-Oiling shaker: In this step surface oil of fries is reduced. 

o Pre-Cooling: Precooling of fries is done to reduce its temperature before 

entering freezing tunnel. 

o IQF Freezing: IQF freezing of French fries is done to -12C. 

o Inspection: Final inspection of product is done for defects. 

o Packing: Frozen fries are packed in bulk carton lined with blue liner  

o Printing: Carton is weighed, tapped, and printed with a batch code for 

traceability 

o Storage: Packed product is then stored in cold storage rooms 

o Process flow diagram with inputs and outputs is given as figure 2.4. 

 

 



   Environmental Impact Assessment (EIA) Report of Expansion Project 

Fresh n Freeze Limited (FFFL) plant, 

16-Km, Sahiwal Pakpattan Road, District Pakpattan  

Page | 12 – Project Description    
 

 
                  Environmental Consultancies & Options (ECO) 

Figure 2.4: Process flow of IQF French Fries 

 

Is potato acceptable 
for processing 

Yes No 

Rejected return to agri 
dept 

Raw Water 
15 m3 

 

Waste is collected in bins  

RO Water  

Oil  

Packaging 
Material 

Waste Oil collected 
and disposed of to 
approved vendor 

Removal of 
damage/burn pieces. 

Waste collected in bins 

Wastewater 
to treatment 

plant 

7 m3/h 

0.56 t/h 

0.08 t/h 

0.11 t/h 

0.02 t/h 

0.12 t/h as moisture loss 

0.14 t/h as moisture loss 

0.04 t/h 

0.02 t/h 



   Environmental Impact Assessment (EIA) Report of Expansion Project 

Fresh n Freeze Limited (FFFL) plant, 

16-Km, Sahiwal Pakpattan Road, District Pakpattan  

Page | 13 – Project Description    
 

 
                  Environmental Consultancies & Options (ECO) 

5.10.1.2 New Boiler 

A coal fired boiler of 8TPH capacity will be installed during expansion. Layout of boiler 

is attached as Annexure-K whereas its location is marked on layout map given as 

Annexure-H. Table 5.5 presents its specification.   

Table 5.5 Specification of new proposed boiler 

Total Area Capacity Fuel Type Design Specification Completion Time Supplier 

884 Sqm 8 TPH Coal Packed Type Boiler 4 to 5 months M/s FBL 
Boiler 

  

5.10.1.3 Installation of Wastewater Treatment Plant (WWTP) 

a. Components of WWTP are Influent Sump, Bucket Screen, Primary Lamella Clarifier, 

Equalization Tank, Up flow Anaerobic Sludge Blanket (UASB) Unit, Aeration Tank, 

Secondary Lamella Clarifier and Sludge Dewatering System. Design and Specification 

of WWTP is given in Table 5.6, its location is marked on layout map given as 

Annexure-H.   

Table 5.6 Specification of Wastewater Treatment Plant 

Total Area Total Capacity Technique Completion Time 

2,025 sqm 60 m3/hr Activated-sludge process along 

with the up-flow anaerobic 

sludge blanket (UASB) 

process. 

to 6 months 

 

 



   Environmental Impact Assessment (EIA) Report of Expansion Project 

Fresh n Freeze Limited (FFFL) plant, 

16-Km, Sahiwal Pakpattan Road, District Pakpattan  

Page | 14 – Project Description    
 

 
                  Environmental Consultancies & Options (ECO) 

b. Process Description of WWTP 

The process adopted for wastewater treatment is activated-sludge process along with 

the up-flow anaerobic sludge blanket (UASB) process.  

o The up-flow anaerobic sludge blanket reactor (UASB) is a single tank 

process. Wastewater enters the reactor from the bottom and flows upward.  

o Suspended sludge blanket filters treat the wastewater as the wastewater flows 

through it.  

o Biogas is also generated as by-product and treated wastewater is sent for 

further treatment to activated-sludge process.  

o In activated sludge process aerobic bacteria are kept in the perfect aerobic 

environment for oxidation of organic matter at maximum efficiency.  

o The aerobic mix culture bacteria, release carbon dioxide and ammonia after 

digestion in the air and generate new cells as well.  

o However, the aerobic bacteria consume oxygen in the oxidation process of 

organic matter. This air is continuously supplied to keep them alive and 

enhance their growth.  

o Finally, the bacterial cells are separated from the mixed liquor in the 

Clarifier. 

o The supernatant from Clarifier will be stored in the final storage tank.  



   Environmental Impact Assessment (EIA) Report of Expansion Project 

Fresh n Freeze Limited (FFFL) plant, 

16-Km, Sahiwal Pakpattan Road, District Pakpattan  

Page | 15 – Project Description    
 

 
                  Environmental Consultancies & Options (ECO) 

o The treated effluent can then be used for irrigation purposes or can be 

drained otherwise (as it will be complying PEQs).  

o Flow diagrams are given below as Figure 5.2 & 5.3.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 Figure 5.6: Upward flow Anaerobic Sludge Blanket 

Figure 5.5: Activated Sludge Process 



   Environmental Impact Assessment (EIA) Report of Expansion Project 

Fresh n Freeze Limited (FFFL) plant, 

16-Km, Sahiwal Pakpattan Road, District Pakpattan  

Page | 16 – Project Description    
 

 
                  Environmental Consultancies & Options (ECO) 

5.10.1.4 New Vegetable Oil Tank 

A vegetable oil tank of 60,000 liters storage capacity will be installed during expansion. 

The cooking oil will be supplied to new FF line through a pipeline to be used for 

frying purpose. Its location is marked on layout map given as Annexure-H. Table 5.7 

presents its design specifications.   

Table 5.7 Specification of new proposed Vegetable oil storage tank 

Total 

Area 

Storage 

Capacity 

Storage material Tank 

orientation 

Tank 
material 

Completion 
Time 

Supplier 

36 

Sqm 

60k liter  vegetable/cooking 
oil 

Vertical 

Cylindrical 

Tank 

Stainless 
steel 

4 to 5 
months 

 

5.10.2 Estimated Manpower Requirement 

Man-power requirement during construction phase will be about 95-105 persons and 

during operational phase, about 10-14 persons will be required for all four components. 

In addition, there will be two (02) working shifts during construction phase and three 

(03) working shifts during operation phase. 

5.10.3 Electricity / Power Requirement 

a) Source of Electricity 

Electricity/Power requirement for both construction and operation phases will be met 

through Water and Power Developing Authority (WAPDA).  

b) Estimated Electricity/Power Requirement 



   Environmental Impact Assessment (EIA) Report of Expansion Project 

Fresh n Freeze Limited (FFFL) plant, 

16-Km, Sahiwal Pakpattan Road, District Pakpattan  

Page | 17 – Project Description    
 

 
                  Environmental Consultancies & Options (ECO) 

Electricity/Power Requirement for construction phase will be about 100-Kilowatt/hour and 

power requirement for operational phase will be about 500-Kilowatt/hour. 

5.10.4 Water Balance 

a) Source of Water 

The source of water for proposed activities will be underground water. 

b) Water Requirement 

Estimated water requirement during construction phase will be about 2m3/day and for 

operation phase about 20m3/day water will be required.                                    

c) Disposal of Municipal and Process Water 

Estimated WW amount to be generated during construction will be 1 m3. Whereas 

during operation phase, about 18 m3/hr WW will be generated mainly from French 

Fries Line & Boiler that will be treated in the proposed WWTP. The treated water will 

be disposed-off in nearby drain. Agreement with Irrigation Department is attached as 

Annexure-L.  

5.10.5 Solid Waste Disposal 

The solid waste to be generated during construction phase will consist of metal scrap 

from Fabrication Work and debris from construction activities. Debris will be re-used for 

refilling purposes whereas metal scarp is saleable item. During operation phase, potato 

waste (420Kg/hr) will be generated from French Fries Line that will be sold to vendors 

who make cattle feed. Ash will be produced from proposed boiler that will be given as 



   Environmental Impact Assessment (EIA) Report of Expansion Project 

Fresh n Freeze Limited (FFFL) plant, 

16-Km, Sahiwal Pakpattan Road, District Pakpattan  

Page | 18 – Project Description    
 

 
                  Environmental Consultancies & Options (ECO) 

a fertilizer to nearby farmers. The sludge will be produced as a by-product of the 

operations of the proposed WWTP, that will be transferred from recycle pit to sludge 

drying bed for dewatering. There will be 02 sludge drying beds each with a surface 

area of 128 m2. Sludge will be dried and then disposed on periodic basis to the 

nearest solid waste dump site. A detailed strategy of sludge management is mentioned 

in Design Report of WWTP attached as Annexure-M.   

Other solid waste to be generated during operation phase will be in the form of wood, 

plastic, paper, foil, and cardboard / cartons. Estimated amount of solid waste to be 

generated during operation phase will be 100 kg/day.  

All waste (Non-saleable and Saleable) and scrap items will be received at Waste 

Warehouse of the factory, segregated & stored according to the type and category of 

the material and with proper labeling. The location of the Waste Warehouse is marked 

on the lay out map provided as Annexure-H. The factory also has a designated Scrap 

Warehouse and Sludge Area from where vendor’s vehicles collect the waste. Non-

saleable waste will be sent to certified vendor for incineration. Moreover, saleable solid 

waste is given to licensed vendor for proper disposal. 